



TILE INSTITUTE of AMERICA

1262 Bouquet Circle, Thousand Oaks, California 91362 Telephone: (805) 371-TILE (8453) Facsimile: (805) 371-8453
23825 15th Avenue SE #110, Bothell, Washington 98021 240 Makee Road, Suite PH-A, Honolulu, Hawaii 96815
DoctorTile@aol.com DoctorTile1@gmail.com (805) 444-8453

TIA's Client: 20201228 BS

Aquabella USA, LLC
Mr. Brian L. Streadbeck
450 South Alpine Highway
Alpine, Utah 84004

Telephone: (833) 985-2955
info@aquabellatile.com

Tile: **Typhoon Series**

TY-180 - FIJI 1X1	TY-380 - FIJI 3X3	TY-580 - FIJI 1X2	TY-780 - FIJI AKRON	TY-984 - TYPHOON BLEND 1X1
TY-181 - BALI 1X1	TY-381 - BALI 3X3	TY-581 - BALI 1X2	TY-781 - BALI AKRON	TY-885 - TYPHOON BLEND 1X2
TY-182 - SAMOA 1X1	TY-382 - SAMOA 3X3	TY-582 - SAMOA 1X2	TY-782 - SAMOA AKRON	

Conditions: New tiles sent to TILE INSTITUTE of AMERICA in sealed manufacturer's boxes from client above and selected at random.

Report of Test

STAIN RESISTANCE (T-72)

Standard Test Method for Stain Resistance of Ceramic Tile. This method provides the means for establishing whether this tile can resist staining from six commonly used materials, which may appear in tile specifications. The tile samples were prepared as per specifications with the common household materials (each material having one sample covered with a Petri dish and the other uncovered) and left for 24 hours, and then cleaned with Ajax Industrial Cleaner and water.

Observation of Surface Stain

<u>Sample Tiles</u>	<u>Staining Materials</u>	<u>Uncovered</u>	<u>Covered</u>
1.	Coca Cola	No Stain	No Stain
2.	Lemon Juice	No Stain	No Stain
3.	Mustard	No Stain	No Stain
4.	Bacon Grease	No Stain	No Stain
5.	Catsup	No Stain	No Stain
6.	Wesson Oil	No Stain	No Stain

Requirements: When tested as described. No evidence of any surface stain remaining, and all traces of the staining materials can be washed from the tile's surface.

Test Results: **Pass**

Sincerely,

Gerald M. Halweg, CTC, CSI, FTA. Date: July 1, 2021
President/CEO of TILE INSTITUTE of AMERICA